SAN JOSE/SANTA CLARA TREATMENT PLANT ADVISORY COMMITTEE

VACANT, CHAIR PAT KOLSTAD, MEMBER
SAM LICCARDO, VICE CHAIR JERRY MARSALLI, MEMBER
PIERLUIGI OLIVERIO, MEMBER STEVEN LEONARDIS, MEMBER
DAVID SYKES, MEMBER JOHN GATTO, MEMBER
MANH NGUYEN, MEMBER JOSE ESTEVES, MEMBER
AMENDED
AGENDA/TPAC
4:00 p.m. April 14, 2016 Room 1734

1. ROLL CALL

2. APPROVAL OF MINUTES

A March 10, 2016

3. UNFINISHED BUSINESS/REQUEST FOR DEFERRALS

A. Election of the Chair and Vice-Chair

4. DIRECTOR’S REPORT

A Directors Report (verbal)
e American Planning Association National Achievement Award for Plant
Master Plan
e Update on the Digester and Facilities Upgrade project
e Monthly Progress Report

o. AGREEMENTS/ACTION ITEMS
[...]
ggigfggeriA;gol\J/glgrade, M4 Replacement, Feasibility/Development Sept 2020
Headworks Improvements Feasibility/Development April 2021
Outfall Bridge and Levee Improvements Feasibility/Development Nov 2021
Digested Sludge Dewatering Facility Feasibility/Development Dec 2021
Facility Wide Water Systems Improvements Feasibility/Development Feb 2022
Filter Rehabilitation Feasibility/Development Mar 2022
New Headworks Feasibility/Development Aug 2022
Nitrification Clarifiers Rehabilitation Feasibility/Development Aug 2022
Yard Piping and Road Improvements Feasibility/Development Aug 2022
Aeration Tanks Rehabilitation Feasibility/Development Sept 2023
Support Building Improvements Feasibility/Development Jan 2027

Notes
1. Beneficial Use is defined as work that is sufficiently complete, in accordance with contract documents, that it can be used or
occupied by the City. Beneficial Use dates are being reviewed as part of project schedule reviews.

CIP Monthly Status Report for February 2016 Page 9 of 16



Significant Accomplishments

The projects below are described under different “packages.” In the CIP, packages are groups of projects organized within
the same treatment process area.

Biosolids Package

Digester and Thickener Facilities Upgrade

e The City responded to bid questions and issued necessary addenda.
e The City conducted a second, non-mandatory site visit in order to allow the eight prequalified contractors additional
time to inspect the existing facilities.

Digested Sludge Dewatering Facility

e The project team completed the final RFQ documents for the Owner’s Advisor role this month. The City anticipates
the procurement will commence next month.

Facilities Package

Construction-Enabling Improvements

e The project team successfully advanced the project through the Authorization to Bid Stage Gate.

Facility Wide Water Systems Improvements

e The consultant selection process is underway. Staff received five SOQs from interested firms and began the
evaluation process to select the consultant for this project. The selection process is expected to be completed in late
March. Award is targeted for June.

Cogeneration Facility

e The City concluded negotiations with the design-builder. The staff report recommending approval of the contract is
scheduled for consideration by TPAC and the Council in April.

Fiber Optic Connection

e TPAC and Council approved the contract with the low bidder in the amount of $240,000. The contract has been sent
to the contractor for execution.

Liquids Package

Iron Salt Feed Station

e The project team finalized a contract with the consultant for Engineering Support During Construction services.
e The project team finalized the contract with a special inspection services consultant.

Aeration Tanks and Blower Rehabilitation

e The City executed a service order for the Blower Improvements Condition Assessment and Conceptual Design.
e The project team held a kickoff meeting on Blower Improvements Condition Assessment and Conceptual Design.
e Staff received Aeration Tank and Blower Rehabilitation Project SOQs and held a technical evaluation panel meeting.

Nitrification Clarifier

e The project team completed negotiations on the Not to Exceed (NTE) budget for the master consultant agreement.
Power and Energy

Digester Gas Compressor Upgrade

e The project team continued to work on the outdoor cooling equipment and 480V Motor Control Center.

Emergency Diesel Generators

e The generator manufacturer successfully completed the factory acceptance test.

=

it

o=EY CIP Monthly Status Report for February 2016 Page 10 of 16
-



Explanation of Project Performance Issues

A5-A6 Nitrification Magnetic Meter & Valve Replacement

In September 2014 during startup, the project team discovered that the actuators that had been specified and installed
were incompatible with the available power supply. Engineering staff determined it would cost more to modify the
electrical system than to order and install compatible actuators. Operations and Maintenance (O&M) staff requested that
the actuators match the custom actuators used in the other 14 clarifiers. The City pursued various options to resolve the
issue and received a proposal from the contractor to install new actuators based on a revised specification. A
counterproposal was provided to the contractor in December. Discussions between senior management from both sides
have been productive. A negotiated agreement to resolve all outstanding contract issues was concluded in January. A
change order was issued on January 27 for the contractor to purchase replacement custom actuators, with lead time of
between 12 to 14 weeks. Council approval of additional required funding is expected in March. Contractor mobilization,
actuator installation, wiring, troubleshooting, and punch list signoff will take a minimum of three weeks. Beneficial Use is
forecast for late May 2016.

Digester Gas Storage Replacement

During a comprehensive review of the gas storage tank design submitted by design consultant Brown and Caldwell, it was
noted that the removable piston legs used in the subcontractor's proposed design did not meet design standards and
could cause problems with the tank’s intended use. The contractor was granted a three-month, no-cost time extension to
September 28 to complete design modifications to the gas holder support structure. Several owner-requested changes
were evaluated during the pre-startup period, resulting in three additional change orders. All work requiring welding or
other spark-producing activities was completed prior to the introduction of gas. The tank successfully passed its required
leakage test and was commissioned in November 2015. The tank is in use, the project is within budget, and final contract
closeout activities are expected to be completed by April 2016.

Emergency Diesel Generator
The schedule for completion is delayed approximately three months due to the following three factors:

1. Caterpillar, the supplier of the Emergency Diesel Generator system, encountered delays in developing the controls
that interface with the existing Facility controls.

2. Additional time required for Pacific Gas & Electric to approve and witness test the installation and commissioning of
the Emergency Diesel Generator equipment.

3. The commissioning sequence for the existing facility cogeneration engines EG-1, EG-2 and EG-3 changed. The
controls for the existing cogeneration generators are being modified to load-share with the new emergency diesel
generators. To minimize impacts from having an existing cogeneration unit out of service, these units can only be
modified after the new generators have been commissioned. This sequence change has extended the project
completion date.

o=EY CIP Monthly Status Report for February 2016 Page 11 of 16



Project Profile - Headworks

At the RWF, the headworks facilities provide the first step of processing, also called preliminary treatment. Preliminary
treatment removes inorganic material such as sticks, stones, grit, and sand from the influent wastewater stream to protect
and reduce wear on the downstream process equipment, and to enhance process performance.

Of the RWF’s two separate headworks facilities, the original Headworks 1 includes screens; grit removal through an
aerated grit chamber, detritor systems, screenings and grit handling facilities; and pumping facilities. Headworks 1 has
been in operation for more than 50 years and has a rated capacity of 271 million gallons per day (MGD). Commissioned in
2008, Headworks 2 includes screens; vortex grit removal units; screenings and grit handling facilities; and a pump station.
Headworks 2 has a rated capacity of 160 MGD. It was built to supplement Headworks 1 in response to a 1998 storm that
resulted in an estimated peak wet-weather flow of 330 MGD.

The CIP headworks improvements have been divided into the following three projects, listed in order of their scheduled
completion dates:

Headworks Critical Improvements Project - To address urgent reliability and safety concerns, this project will include
repair and replacement of existing gates, screens, and control power to Headworks 2.

Headworks Improvements Project - This project will improve the reliability of Headworks 2 and rehabilitate Headworks 1
to enable it to remain in operation until the completion of the New Headworks Project. The Headworks Improvements
Project will also include short-term structural repairs to Headworks 1 and the installation of infrastructure needed to
reroute flows from Headworks 1 to Headworks 2 in preparation for the decommissioning of Headworks 1.

New Headworks Project - This project will include the design and construction of a new headworks facility, including a
new pump station, screens, grit removal, piping and other appurtenances to replace the aging Headworks 1. The New
Headworks Project will also include the decommissioning of Headworks 1.

Due to the straightforward nature of the Headworks Critical Improvements Project, the traditional design-bid-build method
has been selected as the project delivery method. The other two projects will use the progressive design-build method of
delivery to transfer performance risk; provide a single point of responsibility for both design and construction; and increase
the potential for innovative solutions to complex issues.

CDM Smith has been selected as Engineer for the Headworks Critical Improvements Project and as Owner’s
Representative for the other two projects. Notice to Proceed for all three projects is scheduled for March 2016, which will
allow the preliminary design work to commence on the Headworks Critical Improvement Project and evaluation of project
alternatives to commence on the other headworks projects.

EMERGENCY |
BASIN

ha=s OVERFLOW o L]
\-\\\ S'lRLlE:_I'URE
-[mmnmmnw N é
R
| N\
— — h e
Figure 3: Headworks Projects Site Location Figure 4: Headworks 1 Bar Screens
=N
m]%‘-’
=EY CIP Monthly Status Report for February 2016 Page 12 of 16

. —



Page intentionally left blank

[t 1
I

CIP Monthly Status Report for February 2016 Page 13 of 16



Regional Wastewater Facility Treatment — Current Treatment Process Flow Diagram

Raw Sewage

Onsite
Stormwater

.

=

¢ Influent
% Screening

Electricity, Heat,
and Process Air

Engines
Fuel Gell
Engine Blowers

it 1O
I

Primary Effluent Primary Effluent

LEGEND

L Liquids Treatment Stream
Solids Treatment Stream

Energy Processes

Primary
Effluent :
Pumps BNR 2
p—b — ﬂlb
r I Chlorine
4 I and Ammonia Chlorine

Settled
Sewage Pumps

* Recycle
—’ﬂ"é}'u

P Outfall
T

Flter Sulfur Dioxide
Backwash
Treatment
J' I
Equalization Flocculation Sedimentation
Sludge Basin ==P  Basins =P Basins 7 and 8
Thickening — = |
Digester Gas + ‘ *
Sludge
Natural Gas Digestion
| Sludge Drying m:\:j
> Lagoons » Beds —

Figure 5 — Current Treatment Process Flow Diagram

CIP Monthly Status Report for February 2016

Landfill as
Alternate Daily Cover

Page 14 of 16




Regional Wastewater Facility Treatment - Proposed Treatment Process Flow Diagram

it 1O

Y

Raw & LEGEND
. Liguids Treatment Stream

P8 . Solids Treatment Stream
ﬁ ‘_’- El'lergyI Processes
Red text indicates
¢ Influent pmposed nﬂpital_

Screening improvement projects
-

v

Grit
‘ ammmria Chlorine “
= L .-
} pad  mnd ey
r
= v t
To Landfil Filter ; Suifur Dioxide
. |
B Hoat S — SO __, Sesneae
~ Basin . Basins i
mﬂm s I"“‘-
_ Digester Gas l +
Engines _Sludge
Fuel Cell Natural Gas Digeshan..

Mutiple
Disposal Options

Deferred Indefinitely

Figure 6 — Proposed Treatment Process Flow Diagram

CIP Monthly Status Report for February 2016 Page 15 of 16



Active Construction Projects — Aerial Plan

Figure 7—Active Construction Projects

CIP Monthly Status Report for February 2016 Page 16 of 16




COUNCIL AGENDA: 4/26/16

o m ITEM:
SAN JOSE Memorandum

CAPITAL OF SILICON VALLEY

TO: HONORABLE MAYOR FROM: Barry Ng ‘
AND CITY COUNCIL Kerrie Romanow
SUBJECT: SEE BELOW DATE: April 7,2016

‘Approved;b ;D S}L‘ Date Yy / 3 /‘ 3

SUBJECT: APPROVAL OF A DESIGN-BUILD CONTRACT WITH CH2M HILL
ENGINEERS, INC., FOR THE COGENERATION FACILITY AT THE
SAN JOSE-SANTA CLARA REGIONAL WASTEWATER FACILITY

RECOMMENDATION

1. Approve the design-build contract with CH2M HILL Engineers, Inc. (CH2M HILL) for the
Cogeneration Facility at the San José-Santa Clara Regional Wastewater Facility in an amount
not to exceed $5,655,000 for the performance of preliminary design services under the
contract.

2. Approve a design contingency in the amount of $565,000 for City-approved changes to the
scope of preliminary design services.

3. Adopt a resolution authorizing the City Manager or his designee to:

(a) Negotiate and execute a definitive contract amendment with CH2M HILL to: (1) seta
base guaranteed maximum price or lump sum amount in accordance with the
contract, in an amount not-to-exceed $82,884,000 for the design-build work to be
performed following the preliminary design services; (2) set a schedule for
completion and acceptance of the design-build work required by the contract; (3)
define the technical specifications and guaranteed performance capabilities for the
Cogeneration Facility; (4) establish any additional professional services required by
the City for transitioning the Cogeneration Facility to City control after acceptance ,
and the fee to be charged therefore; (5) establish the insurance requirements for the
design-build work; and (6) subject to review and approval by the City Attorney’s
Office, amend other terms and conditions of the contract that are necessary to
accomplish the foregoing;

(b) Negotiate and execute separate agreements and/or amendments to the contract to
allow CH2M HILL to proceed with discrete portions of the design-build work prior to
the City’s execution of the definitive contract amendment in an amount not to exceed
$30,000,000, which amounts will be subject to the base guaranteed maximum price;




~HONORABLE MAYOR AND CITY COUNCIL
April 7, 2016
Subject: Approval of a Design-Build Contract with CH2M HILL for the Cogeneration Facility
Page 2

4. Approve a construction contingency in the amount of $8,288,000 to pay for adjustments to
the base guaranteed maximum price or if applicable, the lump sum amount, in accordance
with the contract and to pay for the transition services after acceptance of the Cogeneration
Facility. '

5. Adopt a resolution authorizing the City Manager or his designee to:

(a)  Execute change orders in excess of $100,000 up to the amount of the design
contingency for changes to the scope of the preliminary design services, and up to
the amount ofithe construction contingency for adjustments to the base guaranteed
maximum price or lump sum amount during the performance of the design-build
work;

(b) Negotiate and execute the necessary regulatory permits and public utility agreements
in excess of $100,000 for the permitting, design, construction and inspection of
utility connections associated with the new Cogeneration Facility, up to an aggregate
amount of $600,000.

OUTCOME

Approval of staff’s recommendations will allow for the design, construction, commissioning and
acceptance of the Cogeneration Facility pursuant to the design-build contract. The design and
construction contingencies will provide funding for additional work and unforeseen conditions
that may be necessary for the proper completion of the Cogeneration Facility.

EXECUTIVE SUMMARY

Power generation facilities at the San José-Santa Clara Regional Wastewater Facility! (RWF)
range from 20 to over 60 years of age and are becoming increasingly unreliable. In 2012, the
City completed a comprehensive study of the RWEF’s power generation equipment and concluded
that the existing cogeneration equipment needs to be replaced in order to provide reliable and
efficient on-site power and heat, while reducing air emissions.

The Cogeneration Facility will consist of a new building to house advanced generation internal
combustion engines, electrical switchgear, heat recovery systems, and control system and